
6600 & 7700 PARTS MANUAL

www.fliftamerica.com



FOREWORD 

1. This parts list is applied to Gambit 6600-- Gambit 7700 forklift truck . It is intended

for users to identify the name , number and quantity of the parts replaced or repaired and to 

order them from the suppliers works . 

2. When order parts , it is necessary to state the model of the forklift truck , its date of

manufacture and according to this Part List , to state the whole number , the whole name and 

quantity. 

3. Among the models of the forklifts truck :

□ □-

CURTIS AC(C2)-- CURTIS (C3), CURTIS SE AC(C4), 
�---Controller type: CURTIS SE(C5), INMOTION AC(Il), INMOTION(I2), 

SONGZHENG(SZ I) 

�- - - - - - - - - - --Weight Series: Code: 6600, 7700
lb:6600, 7700 

�-------------- FB: Battery Counter Balanced Forklift 

4. If there is any change, we will not notify.

5. Abbreviations in the CATALOGUE.

ASS'Y assembly 

R.H. right hand 

L.H. left hand 

H.P. high pressure 

L.P. low pressure 

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada. 

EX-B: Parts made for common forklift trucks markets . 













































Electric system 

Item Part No Description Q'ty Remark 

1 T 160A2-40800 Three color tail lights 2 

2 DT04G-LTD152 Warning Light 1 

3 A15G2-40200 Front combined lamps 2 

4 Al5R2-60300 Hand Brake switch 1 

5 GB/T5783 M5X35 Bolt 4 

6 GB/T97.1 5 Washer 4 

7 GB/T93 5 Washer,lock 4 

8 A 15T2-60200 Accelerator 1 

- B80A2-61100 Accelerator 1 

- A 15DT2-60100 Accelerator 1 

9 GB/T5783 M8X25 Bolt 2 

10 GB/T97.1 8 Washer 3 

11 GB/T93 8 Washer,lock 3 

12 GB/T6170 M8 Nut 2 

13 DT05G-JK205A Stop lamp switch 1 

14 A80A2-60100 Combination switch 1 

15 A35K2-10300 Controller unit 1 

- A35R2-10200 Controller unit 1 

- A35AA2-10100 Controller unit 1 

- A35T2-10100 Controller unit 1 

- A35U2-10100 Controller unit 1 

- A35BT2-10100 Controller unit 1 

- A35BU2-10100 Controller unit 1 

6600/7700-C2/C3/C4/C5 

6600/7700-Il/I2 

6600/7700-SZ1 

6600/7700-C2 

6600/7700-C3 

6600/7700-SZ1 

6600/7700-Il 

6600/7700-I2 

6600/7700-C4 

6600/7700-C5 

16 GB/T5783 M10X30 Bolt 4 

17 GB/T97.1 10 Washer 4 

18 GB/T93 10 Washer,lock 4 

20 





Electric system 

Item Part No Description Q'ty Remark 

19 A15R2-60201 Lifting switch 1 2-WAYVALVE

- A15R2-60200 Lifting switch 1 3-WAYVALVE

- A l  5R2-60900 Lifting switch 1 4-WAYVALVE

20 GB/T5783 M4X35 Bolt 4 2-WAYVALVE

- GB/T5783 M4X35 Bolt 6 3-WAYVALVE

- GB/T5783 M4X35 Bolt 8 4-WAYVALVE

21 GB/T97.1 4 Washer 4 2-WAYVALVE

- GB/T97.1 4 Washer 6 3-WAYVALVE

- GB/T97.1 4 Washer 8 4-WAYVALVE

22 GB/T93 4 Washer,lock 4 2-WAYVALVE

- GB/T93 4 Washer,lock 6 3-WAYVALVE

- GB/T93 4 Washer,lock 8 4-WAYVALVE

23 GB/T6170 M4 Nut 4 2-WAYVALVE

- GB/T6170 M4 Nut 6 3-WAYVALVE

- GB/T6170 M4 Nut 8 4-WAYVALVE

24 A l5T2-70100 Meter ass'y 1 6600/7700-C2/C3/C4/C5 

- A l5AT2-70100 Meter ass'y 1 

- A15DT2-70100 Meter ass'y 1 

25 DT08G-HPQ15 Traction motor 1 

- A35K2-30300 Traction motor 1 

26 A35K2-80400 Connecting cables 1 

- A35R2-80400 Connecting cables 1 

- A35T2-80400 Connecting cables 1 

27 A35K2-81100 Battery socket ass 'y 1 

- A35R2-80500 Battery socket ass 'y 1 

- A35T2-80300 Battery socket ass 'y 1 

- A35U2-80200 Battery socket ass 'y 1 

6600/7700-Il/I2 

6600/7700-SZ1 

6600/7700-C2/C3/C4/

C5 /I2/SZ1 

6600/7700-Il 

6600/7700-SZ1/C2/C4/C5 

6600/7700-C3 

6600/7700-Il /I2 

6600/7700-SZ1/C2/C4 

6600/7700-C3/C5 

6600/7700-Il 

6600/7700-I2 

22 





Electric system 

I tem P art No D escription Q'ty R emark 

28 A35G2-20100 B attery 1 6600 500Ah 

- A35G2-20300 B attery_ 1 7700 550Ah 

29 A15R2-60500 Emergency switch 1 

30 Al5R2-60501 Emergency switch sign 1 

31 DT08G-HPB 12 Lift motor 1 

- A30X2-30200 Lift motor 1 

32 A35K2-80500 Connecting cables 1 

- A35T2-80500 Connecting cables 1 

6600/7700-C2/C4/Il/SZ1 

6600/7700-C3/C5/12 

6600/7700-C2/C4/SZ1 

6600/7700-Il 

33 Al5V2-10300 Switch 1 

34 Al5G2-00210 Fuse b ox 1 

35 DT09G-SG253 Flasher unit 1 

36 A50C2-60400 B ack buzzer 1 

37 A 15R2-60400 K ey switch 1 

38 A35K2-81300 Vehicle harness 1 6600/7700-C2/C4 

- A35R2-80600 Vehicle harness 1 6600/7700-C3/C5 

- A35T2-80100 Vehicle harness 1 6600/7700-Il 

- A35U2-80100 Vehicle harness 1 6600/7700-l2 

- A35AA2-80100 Vehicle harness 1 6600/7700-SZ1 

39 A15T2-60300 Hom filter 1 

40 DT09G-DL224 ED Horn 1 

41 A35K2-81000 Taillight tieline 1 

42 Tl 60A2-80800 F ive core relay 1 

24 



N 
(JI 

P1 

fJ: -T ________ l:l�----------
���

ng Speed Sensor 

Lift P11 1 

7 

-----jJ2-11 
CAN L J2-3j'�P�3s� ---------1f--------

�J2_10 
CAN H J2-2:

1
----'--"-P2"----3 �- --===:::::::----jf-- - -- - -

' w: w 

VI: � J2-12 V 

u: r __ u=---_\ 
Serial port 

(4-pin Molex) 

Spare P33 

,,:

[J2_33 
Pump Control ler 

,
_
_ _ _  __c_P-2-5 : 2-25 +12V 

1/0 GROUND J2-7-: __ 
Pl_ I LU 

i-----'-'P2�8-': 2-28 TX PHASE B J2-3 : P32 

r--___ P2==--9 I 
2-29 RX 

PHASE A J2-31: 
P31 

.0 
w 
C\J 

w 
Position Encoder 

P26 + J2-2 I w 

J2-21: 
P21 

J2-3� P34 

B-
__ _!3 _+ I 

Forward T22
! 

-------
l<SI _______ Jn I 

µ1-22 COIL RETURN J1-1.f_:=;:�::��- - -
_J 

/ Reverse T3�
,J 1 _33 

t--- --.H �and Brake Switctrn: DRIVER 1 

1

1-11 _,,.,�-- I 

1----" .,,�s�e�at�S�w�it:£!ch:i___T'T99 ;' 
' 

iJ1-9 i 

: Traction Control ler 
B+:: 

_ _ _ _ _ _ _  ___,,--... 

Serial port 
: 1-25 +12V W ...-

: 
____ / 

(4-pin Molex : 1-28 TX V : 
�� 1-29 RX U 

1
1
:

: 

,--__cTc:.._Y_,,: 1-7 1/0 GROUND 

--=---� 

48V l 
!7 -----"'+-BTHERMISTER 1/0 ::�:;� ;,�,i ,: .--=----

� J1 7 I/O 
PHASEA J1_31r: 

_
_ T3 _1 _ _J 

Motor Temperature Sensor
,:
: 

- GROUND , Position Encoder 

+5V J1-26-' _T_2 _6 _ 1 

,-----
-T111106 t 

B-: 

!
J1-16THROTTLEWIPER CANTERMH J1-21c-

!

L' ==�T2�1 -:::_-:::_
-:::_

:=:=:=::::::'.... ___ _jl--_J 

T24 1 
CAN TERM L J1-34>-

: 
-�c::.!::....___J 

��
- - -- -� :[�2�

2-4_�����������--------���:-
��:;;"�: ==�T�3�5 ===================t=====-- -_J 

Emergency Stop 
r§�[c_!l_ 
I I 

DC 

3501 T23: J3-16 

T35: J3-11 

L��3
J3-1s 

B-

Left 
Taillamp 

Right 
Taillamp 

Key Switch Power Supply 

� 

---------1 

I I II I 
48V: 

I 
oc-: 

DC-DC 

J3
_7
_

_
__ 

3501 
-:,,: Display 

J3-4 J3-12 
: ------

CJ
--

F-=-: 

Warning Lamp 

Light 
Switch 

Horn Switch 

Reversing Buzzer 
Switch 

Reversing Horn Relay 

1------- 1 I I 

: _______ : 
Usb Charging Port 

--vv--=t'.J__ _ _j___lr1--------1f------==:j'
-------

: 

: _______ : 

DC-

Flasher 
Wiper Connection 

Por t 

__ '.l---
,�

� __ 
__

J 

I I 
I I 
I 

I 

: ______ __ i 
Turn Signal Switch 

I 

n 
N 
------

n 
..j:::,. 

6600/7700



N 

a, 

Key Switch Power Sup ly 

KSI 
Connect Seat Switch T9 P1 i J2-1 i 4----------, 

: : : 10A: :
1
DC-DC : FUSE: 10A T9 

�nterlock PS 
; J2-5 i DC '--FUS� 48V i FUSE : 1 OA 

Serial port 
4-pin Molex 

Serial port 
( -pin Mole ) 

Lift P? : J2-7 i P6 
10A 

DC-: 24V FUSE i 20A 
: J2-6 r-: - - - - - - - --+-- - - - -- - - - --+-- - - - - - -� L--------- �I -""-'--'-+, -__ -f'_=_=_=!-__ -,-J--"-" 

Tilt PB 
: J2-8 J2-11;-: --'-P-'-'11'---------+-----------

-+-
-----

_-_--,_ ---- ---- ------------------
Shift pg I 

:, 
J2-9 M-

Pump Controller 
: J3-4 +15V 

S3 : J3-3 TX I 
:J3-1 RX S1 

i J3-2 GROUND(B-) 

Steer :}����--------------------------J_��._' -----'-----+----
A1 

I *St- J1-1 '--, _,_,_ ______ ___, 
ForwardT2jJ1 _22 

COIL RETURN J1-1 3: 
I I 
I I 

ReverseT3 J1_33 : 
: DRIVER 1 J1 -6 1 TB 

Hand Brake Switc�11J1_11 J1_3._: _,_,T3'--_---"-J 
I I I 

Seat Switch T9
i 
J1_9 

B+ 

:J1-25 +12V 
T28 :J1-28 TX Traction Controller v ;.--_V _ _, 
T29 : u ------<J1-29 RX U ,__ __ ____. 

T7 :

:

J1-7 1/0 GROUND 
J1 _7 T7 1/0 GROUND '----- u'.J ] 

:
: 
J1 -8 THERMISTER PHASE B J1-32: 

T32 ifl � 
cu 

PHASEA J1-3< T31 ro O -c 

FUSE 300A 

FUSE 

C 

·u; 
0 

(J._ 

48V l 

B+ 
i J4-8 J4-6 J4-7 

+---------,, J4-16 
3501 Display 

Light 
Switch 

�- ----+ _ _ _ _  T_23�: J4.11 
3501 

T35' i J4•3J4-15 J4-4 J4-12 I 

B-

Left 
Headlam 

Right 
Headlamp 

Left 
Taillamp 

c=r :--· 

I ________ 1 

Warning 
Lam 

,----- Reversing Buzz r Reversing Buzzer 
, 1 Switch 
: 2 L......:.1

---,i 
___ ---l----+-�--./ 

I 
Headlamp 1 

lasher 

!, J1-7 1/0 GROUND +SV J1
��

6: 
T26 � � � 

, T21 t--------T -1-6---<

!

J1-16THROTTLEWIPER �:�;::�� �::!: . ..-i----'T3_4 __ 
M3 T24 ' CAN H J1 -231'--, --"T2=3--------------'---

Right 
Taillamp Brake Lamp Switch 

��---------<: J1-24 PEDAL SWITCH ________ CAN L __ J1 -35,>-' --"T3""5------------I----__J 

DC-

Reversing Horn Relay 

r------, 

I I 
I USB : 
I I 

UsbCharging 
Port 

Wiper 
Connection Port 

Turn Signal 
Switch 

I 
n w ------
n u--. 

6600/7700



N 
.... 

DC
�- - - - -- - - - -- - - - -- - - - -- - - - --El----------' 48V /80V 24V

key switch DC
I 

lill-
-----+---------1-2

---1
8 

··+ll&H·519E·N 
129 I converter I

LB- _Q_C-_J 

6A10 

+ 

= 

I =

Interlock switch 

Lift enable switch BO 
1 

Tilt switch 

ml T35 

Precharge resistance 

' 
,__ _ _ _ _ _ _ _ _  -�B�A�TT__, y2 

L 

Di1 
Di2 
Oi3 

DiS 

Di6 
Di8 
Di9 
Di10 

48/S0V 
TRACTION 

.sv 
Ain2 
GND 

Di7 
.sv 
Ain1 
GND 

CAN GND 
CAN L 
CAN H 
CAN HT 

14 

125 

T32 
T9 
T31 

I 

0-SV 

Lowering 24 V 
solenoid valve 

Lifting 

speed control 

I m T32 
T20 

�-17
0-SV 

l T31 Ped I switch 1-----�
L

__, __ 
_J 

accelerator 

T10 
T21 
rn
T15 

J 

-lp1 

48/S0V 
PUMP 

KSI
I 
-- - - - - - ----

1 

I 
CAN 1200 �P-9---� 

B-

,---7 

i� 
I 

Molex 5559-2P 

I 
I 
I 
I 
I 
I Molex 5559-4P 

CAN H l-'p'--'2ce.3- -�11--- - - - - --+----+--+-t--- -� 
CAN L _,p�15"------------+--+----+-,-----, 

CAN GND f-.!P'-"S-----------+--+-+-iH---, 

I 

J 

I SMMT DISPLAY! 

000000 

I 
I 11V-92V 
I Smart console

L ___ _J 

DC-

DC-

DC-

D[- :E 
�
c
,g 

DC-

DC-

:E 
C) 

·;:: 

Warning light 

horn switch 

Backing
8
1ight 

I 

Reverse 
switch 

flasher" 7 
L J 

12 13 

Brake light switch 

,__ _________ 14_- 4 

m 

CD 
0 

�-
0 
Q) 

0 

CD 
3 
Q) 

0 

a. 

Q) 
(C 

Q) 

3 

1---"' 

DC-

6600/7700



N 
co 

48V/80V 12V 

T3 I I 
T28 • HIGH 510£ IN· T29 I I 
T12 Oil 

� 
T4 48V/80V LB- _Q_C

-:_J 

I 

I 

I 

M-
1 

012 
Di3 
DiS 

48/80V 
TRACTION 

Di7 
+SY 
A in1 
GND 

CAN GND 
CAN L 
CAN H 
CANT 

T2S 
Lowering 

I 
I 
I 
I 
T17 
T32 

T20 0-SV 

T31 

T10 
T21 
T33 

T1S 

S' J 

HYO. S. 
HYO. S. 

UP 
STOP UP 

1ST S. 
HYO. R. 
2ND S 
3RD S. 
4TH S. 

HP-48/80V +CH OUT 

PUMP 
+CHIN 

o E9 
0 �� LIFT ENABll,,. 

E6 
o ES 
0 �iTilt switch .­

E2 Sideshift swjtl>I,,
0 Attachment .-

1 

12V 
B-

,---, 
I 

:� 
I Molex 5559-2P
I 

I 

I 

I 

I 

I 
Molex 5559-4P 

BIB--';':'!'-"------.-------lf--411-+-++----, 
B7--.h1llll�---f�- - --+--hii--j__!__� 

I 

B-
1 

Blb-----
8<;----­
B------­
B<--- ---­
B2,-- - --L­

PCLRXD o B>-----_J 

+LED iOl A� LED L ____ -LED� A1____:_.'._J DIAGNOSTIC 

-- -- - -- - -�-B=A�TT'----" 3A2 

L 

I SMART DISPLAY I 
000000 

L _J 

DC-

DC-

D[-

� 
i 

D[-

m 
� 

DC-

� 
., ,.... 
� 

28 0 ,.... 
29 "'d 

........ 
17 (C 

p_.,.... 
29 waring lights � 

(Jq 
., 

� 

28 
s 

29 

Reverse switc 

33 

I 
"l Flasherl 

J
--+--------

� 
N 

DC-

39 

36 37 

6600/7700



N 
(0 

P1 Lifting Speed Sensor 

---�----
iJ2-1 KSI POTlfll P0111'111 POTLOII 7 p35 

----"L"-'ift_'-'P3.c...3 -,
I J2-33 

CAN L J2-3S -'-""---------1-----------, 

Down Safety 
Protection 

Tilt P10 

Shift P11 

Seare P11 

I CAN H J2-23�p1""-3 ----------+---------, 
J2-10 

w 
w 

:J2-11 P� Controller V 

I J2-12 48V/350A 

1/0 GROUND J2-7 I Pl I 

w Motor 

DC 

L�J 
FUSE 

10A 

,--- Jl-13)3-19 

B+ Jl-1 

Key Switch Power Supply 

B-1
- -

7 DC-DC 

PHASE B J2-32 I 
P31 .D 

Position Encoder ._-----+---i--- - --"'11=---3 _J 
J4

_
1 Display 

10A 

Light Switch CJ 

J2-13 COIL RETURN 

J2-5 DRIVER 2 
PHASE A JZ-31 

� J2-8 THERMISTER +SV JZ-26 

I 

I 

P31 � speed 

w encoder __ _,_ ____ 13
_

1 _I I Headlamp Relay•___.cc, ___ _., 
Cl 

Jl-1 

_ 
- - - - - - - _J P16 

w 

�J2-7 1/0 GROUND B- 1--- - - - - - --1--- - - -� 

Motor Temperature I B+ �-------->------, 
Sensor L ___________ J 

,-----------
-- - ----<>_,.,,..o--F_o_rw_ar_d_T1

_,
11J1-22 

KSI J1-1 
I 

-
---

---e 
_,,

_

R
_
e

_
•e

-

rs
_

e 

_

T

_,

BI ,,_,, [Oil RETURN ,,_,, 

� 

DRIVER 1 J1-6 � 

I 
J1-25 +12V 

Serial port 
14-pin Molex) 

1 13 1

1

J1-23 CAN H Traction Controller 
W 

1---------, 
m 

--------=---i J1-35 CAN L 
48V/350A V 1

7 J1-7 1/0 GROUND 

Motor Temperature 

Sensor 

I 
I 

18 
J1-8 THERMISTER 

I 
J1-7 1/0 GROUND 

I 

1/0 GROUND J1-7 

PHASE B J1-32 

PHASE A J1-31 

+SV J1-26 

I Tl 

I T31 

I T31 

T16 

Main 

I 

w 
.DMotor 

�speed 

� encoder 
w 

FUSE 

FUSE 300A 

48V l 

L--
- - - - - -116_! J1-16 THROTTLE POT WIPER 

B- 1--- - - - - - - - - - ---� 

Throttle CAN H J1-23L-------'-'11.,__l - - - - - - - - ----+- - -� 
I 

1--______ 1
_
14

____, 
J1-24 PEDAL SWITCH 

I 
CAN L J1-3S�___!_,13�5 ------------1---------' 

B-

Left 
Headlamp 

Right 
Headlamp 

Left 
Taillamp 

Right 
Taillamp 

DC-

Reve rsing Buzzer 
Switch 

Reversing Horn Relay 

Usb Charging Port 

I 

[/). 

N 
1---' 

6600/7700



Vehicle harness 
6600/7700-C2/C4

30 



w 
N 

right front 

JS-2-20 overhead guard light 

DJ21HA 
DJ3011A-Hl95 

JS-4-10 oc-

�l-----____.::10=50:.._ __ 
��-E§ 

�-

DJ221-4A'4 
DJ3011A-4-2195'4 

JS-4-10 

1050 

Left headlight harness 

1000 

50 50 

300 

650 

l]fil 

JS-2-20 

reverse buzzer 

DC converter 
JS-2-20 

AMP 
Two-pin plug, gray 

DC converter 

DJ211-4A 
DJ3011A-4-1195 

DC-
DC-
12 
11 

DJ221-4A*4 
DJ3011A-4-2195*4 

emergency stop switch 

rear overhead guard light 

[@) 
seat switch -� 
DJ611A-GM6 � 

DJ7O21-2-21 
DJ1011_1_11 
DJ611-1.M.6A 
short circuit 

T29 

282088-1 

pump-control p 

AMP-23pin 

1-6.3-21 
Diode connector 

\ 

\ 
\ 'o��o�Jtor 

\ \l
�

I 
\ � I 

\ I I 
\ I_:! __ J 
\ 
\ 

---
\_

-- ......... 
Pair 24V relay ) 

, ........ ____ ,.,,,,,. 

Traction motor encoder cable 

Main controller T 

AMP-35pin 

I 
� 
� 

6600/7700



SMART DISPLAY 

AMP-23pin 

JS-3-10 
brake switch 

250 

200 

right front 

,:----7 

: 

f@

Diode connector
: 

I I 
I I 

ffl 
100 � 

� -,--J 
\ 

JS-2-10 

JS-2-20 

DJ221-4A*6 S 
DJ3011A-4-2195*69 

12 
rear overhead guard light 13 

14 
DJ211-4A*2 5 

DJ3011A-4-1195*2 0[ 
warning light Q(

DJ612-2.2x0.6A 
OO B+ GJlilll 

'---..---.. DJ7021-2-11 

emergency stop switch Seat switch 112 112 
SV1.25-4S'2 • 

350 

DJ7021-2-21 

100 

50 

n 

7 DC-
DJ6.3 1/4 

Horn filter 

short circuit 

900 

left front overhead guard light 

JS-4-10 

JS-4-10 

1500 

¢20 
corrugated pipe 

1050 

Left headlight harness 

1050 

Right front light harness 

50 

JS-3-20 

300 

accelerator 

DJ211-4A 
OJ3011A-4-1195 

DC-
DC-
12 
11 

DJ221-4A'4 
DJ3011A-4-2195*4 

DJ211-4A 
DJ3011A-4-1195 

DC-
DC-
13 
11 
9 

DJ22 1-4A'4 
DJ3011A-4-2195'4 

@] 

fuse box 

JS-4-10 

JS-4-2D 

lift switch 

AMP-35pin T 

Molex 5559-4P 

programmer 

----
---- ,----7 

de connector I I 

1 

---.. 7 

�

Diode connector
: 

r-------7 

I I 
I 

Pair 24V relay 
I 

I 
HFY4-1 Z 4G-DC24V 

I 
L _______ _J 

I I 
I I 
L ____ _J 

Lifting potentiometer 

JS-3-10 

I 
� 

6600/7700









Battery socket ass 'y 

Item Part No Description Q'ty Remark 

1 A25A2-00401 Connector 2 

2 A35K2-81101 Electronic control positive negative connection line 1 6600/7700-C2/C4/SZ1 

- A35R2-80501 Electronic control ositive negative connection line 1 6600/7700-C3/C5 

- A35T2-80301 Electronic control positive negative connection line 1 

- A35U2-80201 Electronic control positive negative connection line 1 

6600/7700-Il 

6600/7700-I2 

3 QT50-10 <P 10 Connector 1 

4 QT50-8 <P 8 Connector 1 

5 A25K2-80901 2 

6 18-B+ <P 18 X 60 Plastic pipe 1 

7 18-B- <P 18 X 60 Plastic pipe 1 

8 YHHRD 50mm
2

,L=2700 Cable 1 

- YHHRD 50mm
2

,L=2800 Cable 1 

- YHHRD 50mm
2

,L=2700 Cable 1 

9 YHHRD 50mm
2

,L=2700 Cable 1 

- YHHRD 50mm
2

,L=2700 Cable 1 

- YHHRD 50mm
2

,L=3050Cable 1 

6600/7700-C2/C4/SZ1 

6600/7700-C3/C5 

6600/7700-Il/I2 

6600/7700-C2/C4/SZ1 

6600/7700-C3/C5 

6600/7700-Il /I2 

38 



Controller ass 'y 6600/7700-C2

7 

39 



Controller ass 'y 
6600/7700-C2 

Item Part No Description Q'ty Remark 

A A35K2-10300 Controller ass 'y 1 

1 A35K2-10301 Base plate 1 

2 A35K2-10302 Pump controller 1 

3 A35K2-10303 Copper bar 1 

4 A35K2-10304 Asm label 1 

5 A35K2-10305 Traction controller 1 

6 A35K2-10306 Bracket for contactor 2 

7 A35K2-10307 Main contactor 1 

8 A35K2-10308 Copper bar, contactor to fuse 1 

9 A35K2-10309 Copper bar, ride fuse 1 

10 A35K2-10310 Fuse holder 2 

11 A35K2-10311 Fuse 2 

12 A35K2-10312 Copper bar, fuse 1 

13 A35K2-10313 Copper bar, fuse 1 

14 A35K2-10314 Copper bar, fuse 1 

40 



Controller ass 'y 
6600/7700-C3 

5 

41 



Controller ass 'y 
6600/7700-C3 

Item Part No Description Q'ty Remark 

A A35R2-10200 Controller ass 'y 1 

1 A35R2-10201 Base plate 1 

2 A35R2-10202 Copper bar 1 

3 A35R2-10203 Pump controller 1 

4 A35R2-10204 Copper bar 1 

5 A35R2-10205 Fuse holder 1 

6 A35R2-10206 Copper bar, ride fuse 1 

7 A35R2-10207 Traction controller 1 

8 A35R2-10208 Asm label 1 

9 A35R2-10209 Copper bar, contactor to fuse 1 

10 A35R2-10210 Copper bar, fuse 1 

11 A35R2-10211 Main contactor 1 

12 A35R2-10212 Bracket for contactor 2 

13 A35R2-10213 Fuse holder 2 

14 A35R2-10214 Copper bar, fuse 1 

15 A35R2-10215 Fuse 2 

42 



Controller ass 'y 
6600/7700-Il 

43 



Controller ass 'y 
6600/7700-Il 

Item Part No Description Q'ty Remark 

A A35T2-10100 Controller ass 'y 1 

1 A35T2-10101 Pump controller 1 

2 A35T2-10102 Traction controller 1 

3 A35T2-10103 Floor cooling 1 

4 A35T2-10104 Precharge resistance 1 

5 A35T2-10105 Fuse 2 

6 A35T2-10106 Copper bar 1 

7 A35T2-10107 Main contactor 1 

8 A35T2-10108 Relay 1 

9 A35T2-10109 Flasher 1 

10 A35T2-10109 Fuse box 1 

44 



Controller ass 'y 
6600/7700-I2 

1 

11 

9 
10 

7 

4 

45 



Controller ass 'y 
6600/7700-I2 

Item Part No Description Q'ty Remark 

A A35U2-10100 Controller ass 'y 1 

1 A35U2-10101 Pump controller 1 

2 A35U2-10102 Traction controller 1 

3 A35U2-10103 Floor cooling 1 

4 A35U2-10104 Precharge resistance 1 

5 A35U2-10105 Fuse 1 

6 A35U2-10106 Copper bar 1 

7 A35U2-10107 Main contactor 1 

8 A35U2-10108 Relay 1 

9 A35U2-10109 Flasher 1 

10 A35U2-10109 Fuse box 1 

11 A35U2-10110 Copper bar 1 

46 



Controller ass'y 6600/7700-SZ1 

6 

3 4 2 

6 
5 

47 



Controller ass 'y 6600/7700-SZ1 

Item Part No Description Q'ty Remark 

A A35AA2-10100 Controller ass 'y 1 

1 A35AA2-10101 Traction controller 1 

2 A35AA2-10102 Pump controller 1 

3 A35AA2-10103 Floor cooling 1 

4 A35AA2-10104 B- Copper bar 1 

5 A35AA2-10105 Main contactor 1 

6 A35AA2-10106 Fuse 2 

7 A35AA2-10107 B+ Copper bar 1 

48 



Controller ass 'y 6600/7700-C4 

49 



Controller ass 'y 6600/7700-C4 

Item Part No Description Q'ty Remark 

A A35BT2-10100 Controller ass 'y 1 

1 A35BT2-10101 Base plate 1 

2 A35BT2-10102 Pump controller 1 

3 A35BT2-10103 Copper bar 1 

4 A35BT2-10104 Asm label 1 

5 A35BT2-10105 Traction controller 1 

6 A35BT2-10106 Bracket for contactor 2 

7 A35BT2-10107 Main contactor 1 

8 A35BT2-10108 Copper bar, contactor to fuse 1 

9 A35BT2-10109 Copper bar, ride fuse 1 

10 A35BT2-10110 Fuse holder 2 

11 A35BT2-10111 Fuse 2 

12 A35BT2-10112 Copper bar, fuse 1 

13 A35BT2-10113 Copper bar, fuse 1 

50 



Controller ass 'y 6600/7700-C5 

15 

51 



Controller ass 'y 
6600/7700-C5 

Item Part No Description Q'ty Remark 

A A35BU2-10100 Controller ass 'y 1 

1 A35BU2-10101 Base plate 1 

2 A35BU2-10102 Copper bar 1 

3 A35BU2-10102 Pump controller 1 

4 A35BU2-10103 Copper bar 1 

5 A35BU2-10104 Fuse holder 1 

6 A35BU2-10105 Copper bar, ride fuse 1 

7 A35BU2-10106 Traction controller 1 

8 A35BU2-10107 Asm label 1 

9 A35BU2-10108 Copper bar, contactor to fuse 1 

10 A35BU2-1009 Copper bar, fuse 1 

11 A35BU2-10110 Main contactor 1 

12 A35BU2-10111 Bracket for contactor 2 

13 A35BU2-10112 Fuse holder 2 

14 A35BU2-10113 Copper bar, fuse 1 

15 A35BU2-10114 Fuse 2 

52 





Battery ass 'y 

Item Part No Description Q'ty Remark 

A A35G2-20100 Battery ass 'y 1 6600 

- A35G2-20300 Battery ass 'y 1 7700

1 A35G2-20110 Box 1 

2 5DB500 Battery 40 6600

- 5DB550H Battery 40 7700

54 

































Frame & counter weight 

Item Part No Description Q'ty Remark 

25 SF-2-3025 Bearing 2 

26 D15G 1-10600 Bracket 1 

27 D25G 1-12304 SIC4004 Steel bolts 1 

28 D25G 1-12303 SIC4002 Steel bolts 1 

29 D25G 1-12302 SIC4000 Steel bolts 1 

30 D25Gl-12301 Lock body 1 

31 GB/T5783 M8X40 Bolt 1 

32 D30Al-20011 Cushion 1 

33 GB/T97.1 8 Washer 2 

34 GB/T6170 MS Nut 2 

35 D25H 1-10002 II Nylon block II 1 

26 D16El-10010 Clamp shaft 1 

37 D25Hl-10001 I Nylon block I 1 

38 GB/T5783 M8X30 Screw 2 

39 GB/T93 8 Washer,lock 2 

40 D30Al-11008 5 Pipe clamp 3 

41 GB/T5783 MIO X 16 Bolt 3 

42 D25G 1-50002 Decorative covers 1 

43 D30G 1-50001 Counterweight 1 6600

- D35Gl-50001 Counterweight 1 7700

44 D15Gl-50002 Reflectorlamp 2 

45 GB/T5782 M24 X 100 Bolt 1 

46 GB/T93 24 Washer,lock 3 

47 D15Gl-50009 Washer 3 

48 GB/T5783 M24X60 Bolt 2 

70 





Hood, Floor Board & Seat 

Item Part No 

1 D 15G 1-20020 

2 D35G 1-20420 

- D35G 1-20440 

3 GB/T5789 

4 GB/T818 

5 D25Hl-20003 

6 D25Hl-20004 

7 D15Gl-20022 

8 D15Hl-20001 

9 GB/T6170 

10 GB/T97.1 

11 D 15G 1-20009 

12 D35Hl-20200 

13 D30Al-20001 

14 D15Hl-20023 

15 Dl5Hl-20022 

16 GB/T5783 

17 GB/T93 

18 GB/T97.1 

19 D35Gl-30001 

20 GB/T5783 

21 D35Hl-20700R 

22 GB/T5783 

23 D 15G 1-20400 
---- -

24 D30Cl-20008 

25 D15Gl-20011R 

26 D35Hl-20100 

Descripti on Q'ty Remark 

String covering ass'y 1 

Cabinet covering ass'y 1 

Cabinet covering ass'y 1 

6600/7700-C2/
C3/ C4/C5/SZ1 

6600/7700-Il /
I2 

M6X 12 Bolt 7 

M6X 16 Bolt 10 

Front shade 1 

Front shade 1 

Front cover insert 2 

Cover plate 1 

M6Nut 6 

6 Washer 10 

Cone pad 4 

Si de cover R.H. 1 

Deco rative covers 3 

Mo unting plate 2 

Rubber fixed block 2 

M8X25 Bolt 4 

8 Washer,lock 18 

8 Washer 18 

MS Nut 6 

M8X30 Bolt 6 

Gas spring bracket R.H. 1 

M8X20 Bolt 8 

Elastic locking ass'y 1 

Shock,abso rber 2 

Hinge R.H. 1 

Bonnet 1 

72 































































Hydraulic system mast(Normal mast KM) 

Item P art No Description Q'ty Remark 

1 TGIBII-13040*J 13IIX400 Hose H.P. 1 EX-B 

- TGICII-130340*J 13II X 400 Hose H.P. 1 EX-A 

2 GJT-04-00 Valve,check 1 6600 EX-B 

- GJT-391-00 Valve,check 1 6600EX-A 

- GJT-77-00 Valve,check 1 7700EX-B 

- GJT-491-00 Valve,check 1 7700EX-A 

3 GJT-03-00C Three way connector ass 'y 1 6600EX-B 

- GJT-390-00 Three way connector ass'y 1 6600EX-A 

- GJT-80-00 Three way connector ass 'y 1 7700EX-B 

- GJT-388-00 Three way connector ass'y 1 7700 EX-A 

4 GJT-02-00-3 Flow regulator 1 6600EX-B 

- GJT-243-00-3 Flow regulator 1 6600EX-A 

- GJT-02-00-4 Flow regulator 1 7700EX-B 

- GJT-411-00 Flow regulator 1 7700EX-A 

5 TGIBII-13100-GS*J 13IIX 1000 Hose H.P. 1 EX-B 

- TGICII-13100-GS*J 13IIX 1000 Hose H.P. 1 EX-A 

103 





Hydraulic system mast(Full Free 2-Stage Mast KZM) 

Item P art No Description Q'ty Remark 

1 GJT-26-00 Elbow 1 

2 Z30K3-70100-XXX Steel P ipe ass 'y 1 

3 Z30K3-70001 Clamp 1 

4 GB/T5783 M8X20 Bolt 1 

5 GB/T93 8 Washer,lock 1 

6 TGLBII-13050-H45*J 13II X 500 Hose H.P. 1 

7 TGIBII-13125GS*J 13II X 1250 Hose H.P. 1 EX-B 

- TGICII-13125GS*J 13II X 1250 Hose H.P. 1 EX-A 

8 GJT-02-00-3 Flow regulator 1 6600 EX-B 

- GJT-243-00-3 Flow regulator 1 6600 EX-B 

- GJT-02-00-4 Flow regulator 1 7700 EX-B 

- GJT-411-00 Flow regulator 1 7700 EX-B 

9 GJT-03-00C Three way connector ass 'y 1 EX-B 

- GJT-390-00 Three way connector ass 'y 1 EX-A 

10 A30B4-l 0300-01 Explosion-proof valve 1 6600 

- A35B4-10300-0l Explosion-proof valve 1 7700 

11 TGIBII-13039*J 13II X 560 Hose H.P. 1 EX-B 

- TGICII-13039* J 13II X 560 Hose H.P. 1 EX-A 

12 GJT-04-00 Valve,check 1 EX-B 

- GJT-391-00 Valve,check 1 EX-A 

105 







Hydraulic system mast(Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

1 TGUBII-13120-H45h45GS*J 13IIX 1200 Hose H.P. 1 EX-B 

- TGUCII-13120-H45h45GS*J 13II X 1200 Hose H.P. 1 EX-A 

2 GJT-02-00-3 Flow regulator 1 6600 EX-B 

- GJT-243-00-3 Flow regulator 1 6600 EX-B 

- GJT-02-00-4 Flow regulator 1 7700 EX-B 

- GJT-411-00 Flow regulator 1 7700 EX-B 

3 TGLBII-13040-H40NL *J 13II X 400 Hose H.P. 1 EX-B 

- TGLBCII-13040-H40NL *J 13II X 400 Hose H.P. 1 EX-A 

4 GJT-04-00 Valve,check 1 EX-B 

- GJT-391-00 Valve,check 1 EX-A 

5 TGIBII-13035NL *J 13IIX350 Hose H.P. 1 EX-B 

- TGICII-13035NL *J 13IIX350 Hose H.P. 1 EX-A 

6 S30J3-70100 Steel Pipe ass 'y 1 EX-B 

- S30J3-70100A Steel Pipe ass 'y 1 EX-A 

7 GB/T5783 M8X20 Bolt 6 

8 GB/T93 8 Washer,lock 8 

9 GJT-03-00C Three way connector ass'y 1 EX-B 

- GJT-390-00 Three way connector ass'y 1 EX-A 

10 GJT-26-00 Through joint 1 EX-B 

- GJT-242-00 Through joint 1 EX-A 

11 TGIBII-13054NL *J 13II X 540 Hose H.P. 1 EX-B 

- TGICII-13054NL *J 13II X 540 Hose H.P. 1 EX-A 

12 A30B4-10300-01 Explosion-proof valve 1 6600 

- A35B4-10300-01 Explosion-proof valve 1 7700 

13 GJT-61-00 Three way connector 1 EX-B 

- GJT-241-00 Three way connector 1 EX-A 

108 











Fork 

Item Part No Description Q'ty Remark 

1 A30A3-90000 Fork ass'y 2 6600 

-

A35A3-90000 Fork ass'y 2 7700 

2 A30A3-90001 Spring 2 6600 

-

A35A3-90001 Spring 2 7700

3 A30A3-90002 Pin 2 6600 

-

A35A3-90002 Pin 2 7700 

4 A30A3-90003 Pin, stopper 2 6600 

-

A35A3-90003 Pin, stopper 2 7700 

113 





Lift Bracket Normal Mast 

Item Part No Description Q'ty Remark 

1 M30K3-50000 Lifting fork ass'y 1 6600 

- M35J3-50000 Lifting fork ass'y 1 7700 

2 M30K3-60000 Backrest ass 'y 1 

3 M30A3-40301 End Roller 6 

4 M30A3-40202-1 Side roller 2 

5 M30A3-30005-1 Shaft roller 2 

6 M30A3-40203-l Loose slice 2 

7 M30A3-40302-1 Screw 2 

8 GB/T894.1 55 Snap,ring 6 

9 M30A3-40205-1 Dust-Proof ring 2 

10 GB/T5783 M14X25 Bolt 4 

11 GB/T93 14 Washer, lock 4 

12 M30K3-40200 Side roller 2 

13 GB/T894.1 25 Snap,ring 2 

14 M30K3-40001 Shaft roller 2 

15 GB/T5786 M16 X 1.25 X 45 Bolt 4 

16 GB/T93 16 Washer, lock 4 

17 M30K3-40006 Shim 8 

18 M30K3-40007 Spacer 4 

19 GB/T70.1 M12X25 Screw 1 

20 M30K3-40100 Side roller 2 6600-7700

21 GB/T5786 M12 X 1.25 X 40 Bolt 4 6600-7700

22 GB/T93 12 Washer,lock 4 6600-7700

23 M30K3-40004 Shim 8 6600-7700

24 M30K3-40005 Shim 8 6600-7700

25 M30K3-40002 Spacer 4 6600-7700

115 





Lift Bracket Full Free 2-Stage Mast 

Item Part No Description Q'ty Remark 

1 Z30K3-50000 Lifting fork ass 'y 1 6600

- Z35J3-50000 Lifting fork ass'y 1 7700 

2 M30K3-60000 Backrest ass 'y 1 

3 M30A3-40301 End Roller 6 

4 M30A3-40202-1 Side roller 2 

5 M30A3-30005-1 Shaft roller 2 

6 M30A3-40203-l Loose slice 2 

7 M30A3-40302-1 Screw 2 

8 GB/T894.1 55 Snap,ring 6 

9 M30A3-40205-1 Dust-Proof ring 2 

10 GB/T5783 Ml 4X25 Bolt 4 

11 GB/T93 14 Washer, lock 4 

12 M30K3-40200 Side roller 2 

13 GB/T894.1 25 Snap,ring 2 

14 M30K3-40001 Shaft roller 2 

15 GB/T5786 M16 X 1.25 X 45 Bolt 4 

16 GB/T93 16 Washer, lock 4 

17 M30K3-40006 Shim 8 

18 M30K3-40007 Spacer 4 

19 GB/T70.1 M12X25 Screw 1 

20 M30K3-40100 Side roller 2 6600-7700

21 GB/T5786 M12 X 1.25 X 40 Bolt 4 6600-7700

22 GB/T93 12 Washer,lock 4 6600-7700

23 M30K3-40004 Shim 8 6600-7700

24 M30K3-40005 Shim 8 6600-7700

25 M30K3-40002 Spacer 4 6600-7700

117 





Lift Bracket Full Free 3-Stage Mast 

Item Part No Description Q'ty Remark 

1 S30J3-50000 Lifting fork ass'y 1 6600 

- S35J3-50000 Lifting fork ass'y 1 7700 

2 M30K3-60000 Backrest ass 'y 1 

3 M30A3-40301 End Roller 6 

4 M30A3-40202-1 Side roller 2 

5 M30A3-30005-1 Shaft roller 2 

6 M30A3-40203-l Loose slice 2 

7 M30A3-40302-1 Screw 2 

8 GB/T894.1 55 Snap,ring 6 

9 M30A3-40205-1 Dust-Proof ring 2 

10 GB/T5783 M14X25 Bolt 4 

11 GB/T93 14 Washer, lock 4 

12 M30K3-40200 Side roller 2 

13 GB/T894.1 25 Snap,ring 2 

14 M30K3-40001 Shaft roller 2 

15 GB/T5786 M16 X 1.25 X 45 Bolt 4 

16 GB/T93 16 Washer, lock 4 

17 M30K3-40006 Shim 8 

18 M30K3-40007 Spacer 4 

19 GB/T70.1 M12X25 Screw 1 

20 M30K3-40100 Side roller 2 6600-7700

21 GB/T5786 M12 X 1.25 X 40 Bolt 4 6600-7700

22 GB/T93 12 Washer,lock 4 6600-7700

23 M30K3-40004 Shim 8 6600-7700

24 M30K3-40005 Shim 8 6600-7700

25 M30K3-40002 Spacer 4 6600-7700

119 



Mast (Normal mast KM) 6600 

20 

I 
I 
I� 

12 J 

tr) 

I Jf®o@ 25 
21 24 23 I I I 

22 13 26 

120 



Mast (Normal mast KM) 
6600 

Item Part No Description Q'ty Remark 

1 M30H3-10000 Mast,outer 1 

2 M30A3-00002 Bushing 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 M16 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.1 Oil cup 2 

7 M30F3-00100 Pin axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 2 

11 M30A3-40002/3 Shim 2 

12 M30A3-40201 End Roller 2 

13 GB/T894.1 55 Snap,ring 4 

14 M30K3-40300 Side roller 2 

15 GB/T5786 M12 X 1.25 X 40 Bolt 4 

16 GB/T93 12 Washer,lock 4 

17 M30K3-40004 Shim 12 

18 M30K3-40005 Shim 8 

19 M30K3-40002 Spacer 4 

20 M30K3-30000 Mast,inner 1 

21 M30A3-30005-1 Shaft roller 2 

22 M30A3-40301 End Roller 2 

23 M30A3-40202-1 Side roller 2 

24 M30A3-40203-l Loose slice 2 

25 M30A3-40302-1 Screw 2 

26 M30A3-40205-l Dust-Proof ring 2 

121 



Mast (Normal mast KM) 
7700 

20 

I� 

12 J 

122 



Mast (Normal mast KM) 
7700 

Item Part No Description Q'ty Remark 

1 M35H3-l 0000 Mast, outer 1 

2 M30A3-00002 Bushing 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 Ml6 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.l Oil cup 2 

7 M30F3-00100 P in axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 2 

11 M30A3-40002/3 Shim 2 

12 M30A3-40201 End Roller 2 

13 GB/T894.l 55 Snap, ring 4 

14 M30K3-40300 Side roller 2 

15 GB/T5786 Ml2 X 1.25 X 40 Bolt 8 

16 GB/T93 12 Washer,lock 8 

17 M30K3-40004 Shim 12 

18 M30K3-40005 Shim 12 

19 M30K3-40002 Spacer 8 

20 M35J3-30000 Mast, inner 1 

21 M30K3-40100 Side roller 2 

22 M30A3-40301 End Roller 2 

123 



Mast (Full free 2-stage mast KZM) 6600 

20 

I 
I 
I� 

12 J 

tr) 

I Jf®o@ 25 
21 24 23 I I I 

22 13 26 

124 



Mast (Full free 2-stage mast KZM) 
6600 

Item Part No Description Q'ty Remark 

1 Z30H3-10000 Mast,outer 1 

2 M30A3-00002 Bushing 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 M16 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.1 Oil cup 2 

7 M30F3-00100 Pin axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 2 

11 M30A3-40002/3 Shim 2 

12 M30A3-40201 End Roller 2 

13 GB/T894.1 55 Snap,ring 4 

14 M30K3-40300 Side roller 2 

15 GB/T5786 M12 X 1.25 X 40 Bolt 4 

16 GB/T93 12 Washer,lock 4 

17 M30K3-40004 Shim 12 

18 M30K3-40005 Shim 8 

19 M30K3-40002 Spacer 4 

20 Z20K3-30000 Mast,inner 1 

21 M30A3-30005-1 Shaft roller 2 

22 M30A3-40301 End Roller 2 

23 M30A3-40202-1 Side roller 2 

24 M30A3-40203-l Loose slice 2 

25 M30A3-40302-1 Screw 2 

26 M30A3-40205-l Dust-Proof ring 2 

125 



Mast (Full free 2-stage mast KZM) 
7700 

20 

126 

I� 

12 J 

(j 
I �, 
2 � f�

3 5 I 
4 



Mast (Full free 2-stage mast KZM) 
7700 

Item Part No Description Q'ty Remark 

1 Z35H3-l 0000 Mast, outer 1 

2 M30A3-00002 Bushmg 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 Ml6 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.l Oil cup 2 

7 M30F3-00100 P in axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 2 

11 M30A3-40002/3 Shim 2�.§. 

12 M30A3-40201 End Roller 2 

13 GB/T894.l 55 Snap, ring 4 

14 M30K3-40300 Side roller 2 

15 GB/T5786 Ml2 X 1.25 X 40 Bolt 8 

16 GB/T93 12 Washer,lock 8 

17 M30K3-40004 Shim 12 

18 M30K3-40005 Shim 12 

19 M30K3-40002 Spacer 8 

20 Z35J3-30000 Mast, inner 1 

21 M30K3-40100 Side roller 2 

22 M30A3-40301 End Roller 2 

127 



Mast (Full free 3-stage mast KZM) 
6600 

11 
�

✓
-' 

C 

J

✓
: 

/ 
/ 

i 
I 

28 I 

I 

I 

20 I 

I 

I 

_ ✓25
L�f12 13 

27 

t i I o @
21 24 23 I I I 22 13 26 

I i ® 0 @
21 24 23 r I I 22 13 26 

128 

1 

1191
�

714 
/_ 

116 15---
l 

7 9 8.a �! I "'°

(j 
I �, 

2 if f, 
3 5 � 



Mast (Full free 3-stage mast KZM) 
6600 

Item Part No Description Q'ty Remark 

1 S30H3-10000 Mast,outer 1 

2 M30A3-00002 Bushing 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 Ml6 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.l Oil cup 2 

7 M30F3-00100 Pin axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 4 

11 M30A3-40002/3 Shim 4�£1. 

12 M30A3-40201 End Roller 4 

13 GB/T894.l 55 Snap,ring 8 

14 M30K3-40300 Side roller 2 

15 GB/T5786 Ml2 X 1.25 X 40 Bolt 4 

16 GB/T93 12 Washer,lock 4 

17 M30K3-40004 Shim 12 

18 M30K3-40005 Shim 8 

19 M30K3-40002 Spacer 4 

20 S30J3-20000 Medium Master 1 

21 M30A3-30005-l Shaft roller 4 

22 M30A3-40301 End Roller 4 

23 M30A3-40202-1 Side roller 6 

24 M30A3-40203-l Loose slice 6 

25 M30A3-40302-1 Screw 6 

26 M30A3-40205-l Dust-Proof ring 6 

27 S30J3-30000 Mast,inner 1 

28 M30K3-10003 Shaft roller 2 

29 M30A3-10002-l Shaft roller 2 

129 



Mast (Full free 3 -stage mast KZM) 7700 

10 
11 

\ l'r,
C /

/1 
1 

/

/ 

-I 

I 

I 
I --J/JJ)Js I 
I 
I 
I 

/!? 13 

23 

130 



Mast (Full free 3-stage mast KZM) 
7700 

Item Part No Description Q'ty Remark 

1 S35H3-10000 Mast,outer 1 

2 M30A3-00002 Bushing 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 Ml6 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.l Oil cup 2 

7 M30F3-00100 Pin axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 4 

11 M30A3-40002/3 Shim 4 

12 M30A3-40201 End Roller 4 

13 GB/T894.l 55 Snap,ring 8 

14 M30K3-40300 Side roller 2 

15 GB/T5786 Ml2 X 1.25 X 40 Bolt 16 

16 GB/T93 12 Washer,lock 16 

17 M30K3-40004 Shim 24 

18 M30K3-40005 Shim 24 

19 M30K3-40002 Spacer 16 

20 S35J3-20000 Medium Master 1 

21 M30K3-40100 Side roller 4 

22 M30A3-40301 End Roller 4 

23 S35J3-30000 Mast,inner 1 

131 



Lift Cylinder(N ormal Mast KM) 
6600 

i7---v

is---.

I 

&--4 

ft-14 

!Oj
is---@
7------@
s-e 

9-----e
l.,_ 

132 

� 
Ci 

2r° i:::26
32 



Lift Cylinder(Normal Mast KM) 
6600 

Item Part No 

A A30D4-101 00L/R 

1 A30A4-10101 

2 A30A4-10102 

3 A30A4-10103 

4 GB/T1235 

5 GB/T80 

6 A30A4-10104 

7 A30A4-10105 

8 A30A4-10106 

9 A30A4-10107 

10 A30A4-10108 

11 A30A4-10109 

12 A30A4-10110 

13 A30D4-10101 

14 A30D4-10102 

15 A30A4-10113 

16 A30A4-10114 

17 GB/T5786 

18 GB/T93 

19 M30A3-80100 

20 GB/T894.1 

21 LH1623XN 

22 GB/T119.1 

23 S30F3-80004 

24 S30F3-80003 

25 GB/T5786 

Description 

Lift cylinder ass,y 

45X57X7/10 Dust ring 

45 X 5 5 X 6 Ring 

4530 Guide bushing 

68 X 3. 1 O-ring 

M8X8 Screw 

Plug 

56 X 20 X 2.5 Wearing 

56X45X3 Ring, back up 

56X45X7 U-ring 

Snap ring 

Guide,Sleeve 

Sleeve 

Cylinder 

Piston rod 

Piston 

Spacer 

M16 X 1.5 X 45 Bolt 

16 Washer,lock 

Sheave 

40 Snap ring 

Chain ass'y 

Dl0X 26 Pin 

Block rubber 

Casing 

M12 X 1.25 X 70 Bolt 

133 

Q'ty Remark 

2 

2 

2 

2 

2 

4 

4 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 



Lift Cylinder(N ormal Mast KM) 
6600 

i7---v

is---.

I 

&--4 

ft-14 

!Oj
is---@
7------@
s-e 

9-----e
l.,_ 

134 

� 
Ci 

2r° i:::26
32 



Lift Cylinder(Normal Mast KM) 
6600 

Item Part No Description Q'ty Remark 

26 GB/T93 12 Washer,lock 4 

27 S30F3-80005 Bolster 2 

28 S30A3-80001 Adjustable pad 2 

29 S30F3-80002 Clip 2 

30 GB/T97.1 12 Washer 2 

31 GB/T6171 M12 X 1.25 Nut 2 

32 GB/T5786 M12 X 1.25 X 35 Bolt 2 

135 



Lift Cylinder(N ormal Mast KM) 

1� 
1� 

I 
I 
I 
I 

7700 

17

---ij18� 

�l 

e-----2 

e 

21rrt11 

S 5 �3 
B-----12 

I 

c!)---4 

t}-
1

4 

10
_] � 

15� 24 
7-------@ 
s--0 
9----C Il__ 

......... ......... l G 
-......... ,j 2� i:::33 

32 

136 



Lift Cylinder(Normal Mast KM) 
7700 

Item Part No 

A A35D4-10100L/R 

1 A35A4-10103 

2 A35A4-10104 

3 A35A4-10105 

4 GB/T1235 

5 GB/T80 

6 A35A4-10106 

7 A35A4-10107 

8 A35A4-10108 

9 A35A4-10109 

10 A35A4-10110 

11 A35A4-10111 

12 A35A4-10112 

13 A35D4-10101 

14 A35D4-10102 

15 A35A4-10113 

16 A35A4-10114 

17 GB/T5786 

18 GB/T93 

19 M35A3-80100 

20 GB/T894.1 

21 LH1634XN 

22 GB/T119.1 

23 S30A3-80001 

Description 

Lift cylinder ass,y 

50X62X7/10 Dust ring 

50X60X6 Ring 

5040 Guide bushing 

75 X 3. 1 O-ring 

M8X8 Screw 

6X3 Plug 

60X20X2.5 Wearing 

63X53 X 3 Ring, back up 

3 X 53 X 6 Ring 

Snap ring 

Cap, lift cylinder 

Sleeve 

Cylinder 

Piston rod 

Piston 

Spacer 

M20 X 1.5 X 50 Bolt 

20 Washer,lock 

Sheave 

45 Snap ring 

Chain ass'y 

Dl0  X 26 Pin 

Adjustable pad 

137 

Q'ty Remark 

2 

2 

2 

2 

2 

4 

4 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 

2 



Lift Cylinder(N ormal Mast KM) 
7700 

17
---v 

is---. 

138 

24 
26 

25�
11

�
28 30 

29 

22-----{; 1 
[}--31



Lift Cylinder(Normal Mast KM) 
7700 

Item Part No Description Q'ty Remark 

24 M35K3-80100 Oil cylinder hoop 2 

25 M30A3-80002 Spacer 2 

26 M30A3-80003 Support 2 

27 GB/T5786 M12 X 1.25 X 50 Bolt 2 

28 GB/T6171 M12 X 1.25 Nut 2 

29 GB/T6170 MIO Nut 4 

30 GB/T93 10 Washer,lock 4 

31 GB/T97.1 10 Washer 4 

32 GB/T5786 M12 X 1.25 X 35 Bolt 2 

33 GB/T93 12 Washer,lock 2 

139 





Front Lift Cylinder (Full Free 2-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

A A30B4-10300 Front lift cylinder ass 'y 1 6600 

- A35B4-10300 Front lift _cylinder ass 'y 1 7700 

1 S30K3-80100 Sheave Seat 1 6600 

- S35K3-80100 Sheave Seat 1 7700 

2 S30K3-80200 Stopper chain 1 6600 

- S35K3-80200 Stopper chain 1 7700 

3 GB/T93 8 Washer,lock 2 

4 GB/T5783 M8X 16 Bolt 2 

5 M30A3-80100 Sheave 2 6600 

- M35A3-80100 Sheave 2 7700 

6 GB/T894.1 40 Snap ring 2 

7 LH1623XN Chain ass'y 2 6600 

- LH1634XN Chain ass'y 2 7700 

8 S35K3-80001 Support 1 6600 

- Z35K3-80001 Support 1 7700 

9 GB/T5783 M14X35 Bolt 2 

10 GB/T93 14 Washer,lock 2 

11 A30B4-10301 Piston rod ass'y 1 6600 

- A35B4-10301 Piston rod ass'y 1 7700 

12 A30B4-10302 Cylinder 1 6600 

- A35B4-10302 Cylinder 1 7700 

13 GB/T6190 M6X5 Screw 1 

14 A30B4-10303 Gasket 1 

15 A30B4-10304 70X80X6/8 Dust ring 1 6600 

- A35B4-10303 75X85X6/8 Dust ring 1 7700 

16 A30B4-10305 80X70X3 Snap ring 1 6600 

- A35B4-10304 85X75X3 Snap ring 1 7700 

141 





Front Lift Cylinder (Full Free 2-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

17 A30B4-10306 7 0 5 X 8 0 X 6 Ring 1 6600 

- A35B4-10305 75 X 85 X 6 Ring 1 7700 

18 GB/T1235 90X 3.1 O-ring 1 6600 

- GB/T1235 100 X 3.1 O-ring 1 7700 

19 A30B4-10307 Guide sleeve 1 6600 

- A35B4-10306 Guide sleeve 1 7700 

20 GB/T1235 85 X 3.1 O-ring 1 6600 

- GB/T1235 95 X 3.1 O-ring 1 7700 

21 A30B4-10308 Guide bushing 1 6600 

- A35B4-10307 Guide bushing 1 7700 

22 A30B4-10309 Snap ring 1 6600 

- A35B4-10308 Snap ring 1 7700 

23 A30B4-10310 Piston 1 6600 

- A35B4-10309 Piston 1 7700 

24 A30B4-10311 85 X 20 X 2.5 Backup ring 1 6600 

- A35B4-10310 95 X 20 X 2.5 Backup ring 1 7700 

25 A30B4-10312 85X75X3 Stopper 1 6600 

- A35B4-10311 95X85X3 Stopper 1 7700 

26 A30B4-10313 85X75X6 Sear ring 1 6600 

- A35B4-10312 95X80X9 Sear ring 1 77 

27 A30B4-10313 Spo_ol 1 

28 GB/T1235 20 X 2.4 O-ring 1 

29 A30A4-10314 Spring 1 

30 A30B4-10315 Spool 1 

31 A30B4-10316 Catch 1 

32 A30B4-10317 Stopper 1 

143 





Front Lift Cylinder (Full Free 2-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

33 A30B4-10300-01 Explosion-proof valve 1 6600 

- A35B4-10300-01 Explosion-proof valve 1 7700 

34 GB/T5786 M12 X 1.25 X 35 Bolt 1 

35 GB/T93 12 Washer,lock 1 

36 GB/T5786 M16 X 55 Bolt 1 

37 GB/T93 16 Washer,lock 1 

145 





Front Lift Cylinder (Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

A A30B4-10500 Front lift cylinder ass 'y 1 6600 

- A35B4-10500 Front lift cylinder ass 'y 1 7700 

1 S30K3-80100 Sheave Seat 1 6600 

- S35K3-80100 Sheave Seat 1 7700 

2 S30K3-80200 Stopper chain 1 6600 

- S35K3-80200 Stopper chain 1 7700 

3 GB/T93 8 Washer,lock 2 

4 GB/T5783 M8X 16 Bolt 2 

5 M30A3-80100 Sheave 2 6600 

- M35A3-80100 Sheave 2 7700 

6 GB/T894.1 40 Snap ring 2 

7 LH1623XN Chain ass'y 2 6600

- LH1634XN Chain ass'y 2 7700 

8 S35K3-80001 Support 1 

9 GB/T5783 M14X35 Bolt 2 

10 GB/T93 14 Washer,lock 2 

11 A30B4-10501 Piston rod ass 'y 1 6600 

- A35B4-10501 Piston rod ass'y 1 7700 

12 A30B4-10502 Cylinder 1 6600 

- A35B4-10502 Cylinder 1 7700 

13 GB/T6190 M6X5 Screw 1 

14 A30B4-10303 Gasket 1 

15 A30B4-10304 70X80X6/8 Dust ring 1 6600 

- A35B4-10303 75X85X6/8 Dust ring 1 7700 

16 A30B4-10305 80X70X3 Snap ring 1 6600 

- A35B4-10304 85X75X3 Snap ring 1 7700 

147 





Front Lift Cylinder (Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

17 A30B4-10306 7 0 5 X 8 0 X 6 Ring 1 6600 

- A35B4-10305 7 5 X 8 5 X 6 Ring 1 7700 

18 GB/T1235 90X 3.1 O-ring 1 6600 

- GB/T1235 100 X 3.1 O-ring 1 7700 

19 A30B4-10307 Guide sleeve 1 6600 

- A35B4-10306 Guide sleeve 1 7700 

20 GB/T1235 85 X 3.1 O-ring 1 6600 

- GB/T1235 95 X 3.1 O-ring 1 7700 

21 A30B4-10308 Guide bushing 1 6600 

- A35B4-10307 Guide bushing 1 7700 

22 A30B4-10309 Snap ring 1 6600 

- A35B4-10308 Snap ring 1 7700 

23 A30B4-10310 Piston 1 6600 

- A35B4-10309 Piston 1 7700 

24 A30B4-10311 85 X 20 X 2.5 Backup ring 1 6600 

- A35B4-10310 95 X 20 X 2.5 Backup ring 1 7700 

25 A30B4-10312 85X75X3 Stopper 1 6600 

- A35B4-10311 95X85X3 Stopper 1 7700 

26 A30B4-10313 85X75X6 Sear ring 1 6600 

- A35B4-10312 95X80X9 Sear ring 1 7700 

27 A30B4-10313 Spool 1 

28 GB/T1235 20 X 2.4 O-ring 1 

29 A30A4-10314 Spring 1 

30 A30B4-10315 Spool 1 

31 A30B4-10316 Catch 1 

149 





Front Lift Cylinder (Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

32 A30B4-10317 Stopper 1 

33 A30B4-10500-01 Explosion-proof valve 1 6600 

- A35B4-10500-01 Explosion-proof valve 1 7700 

34 GB/T5786 M12 X 1.25 X 35 Bolt 1 

35 GB/T93 12 Washer,lock 1 

36 GB/T5786 M16 X 55 Bolt 1 

37 GB/T93 16 Washer,lock 1 

151 





Rear Lift Cylinder (Full Free 2-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

A A30B4-10400L/R Rear lift cylinder ass 'y 2 6600 

- A35B4-10400L/R Rear lift cylinder ass'y 2 7700 

1 GB/T5786 Ml6X 1. 5 X 45 Bolt 2 

2 GB/T93 16 Washer,lock 2 

3 S30A3-80001 Spacer 2 

4 A30B4-10401 Spacer 2 6600 

- A3 5B4-10401 Spacer 2 7700 

5 GB/T1235 25 X 2.65 O-ring 1 

6 A30B4-10402 40X52X7/10 Dust ring 2 6600 

- A3 5B4-10402 45X57X7/10 Dust ring 2 7700

7 A30B4-10403 40X50X2 Ring, back up 2 6600 

- A35B4-10403 45X55X2 Ring, back up 2 7700 

8 A30B4-10404 40X50X6 Ring 2 6600 

- A3 5B4-10404 45X55X6 Rring 2 7700 

9 A30B4-10405 Cap, lift cylinder 2 6600 

- A35B4-10405 Cap, lift cylinder 2 7700 

10 GB/T80 M6X8 Screw 4 

11 A30B4-10406 Plug 4 

12 A30B4-10407 4030 Guide bushing 2 6600 

- A3 5B4-10406 4530 Guide bushing 2 7700 

13 A30B4-10408 Bushing 2 6600 

- A3 5B4-10407 Bushing 2 7700 

14 GB/T1235 49. 1 X3.1 O-ring 4 6600 

- GB/T1235 54. 4X3.1 O-ring 4 7700 

15 GB/T119 Dl0X 26 Pin 2 

16 A30B4-10409 Piston rod L.H. 1 6600 

153 





Rear Lift Cylinder (Full Free 2-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

- A35B4-10408 Piston rod L.H. 1 7700 

17 A30B4-10410 Cylinder L.H. 1 6600 

- A35B4-10409 Cylinder L.H. 1 7700 

18 A30B4-10411 Piston rod R.H. 1 6600 

- A35B4-10410 Piston rod R.H. 1 7700

19 A30B4-10412 Cylinder R.H. 1 6600 

- A35B4-10411 Cylinder R.H. 1 7700 

20 A30B4-10413 Spacer 2 6600 

- A35B4-10412 Spacer 2 7700 

21 A30B4-10414 45X50Xl5 Backup ring 2 6600 

- A35B4-10413 56X51X20 Backup ring 2 7700 

22 A30B4-10415 Piston 1 6600

- A35B4-10414 Piston 1 7700 

23 GB/TSO M5X6 Screw 2 

24 A30B4-10416 20 Stopper 1 

25 A30B4-10417 Spacer 2 

26 A30B4-10418 Spring 2 

27 A30B4-10419 Bumper stud 2 

28 GB/T5786 M12 X 1.25 X 35 Bolt 2 

29 GB/T93 12 Washer,lock 2 

30 S30F3-80002 Clamp 2 

31 S30F3-80004 Rubber block 2 

32 M20F3-80001 Rubber pad 2 

33 GB/T5786 M12 X 1.25 X 70 Bolt 2 

34 GB/T93 12 Washer,lock 2 

35 S30F3-80005 Bolster 2 

36 S30F3-80003 Casing 2 

37 GB/T6171 M12 X 1.25 Nut 2 

155 











Rear Lift Cylinder (Full Free 3-S t 

3 
4 

5� 

16/U 

I� 
18/� 

19�

20� 
21/t=i 
22/? 
23

�24 

13 

\ i::::
27 

25 
26 

age Mast KZM) 
7700 

..... 3 

160 



Rear Lift Cylinder (Full Free 3-Stage Mast KZM) 
7700 

Item Part No Description Q'ty Remark 

A A35D4-10600L/R Rear lift cylinder ass'y 2 

1 GB/T5786 M20X 1.5X40 Bolt 2 

2 GB/T93 20 Washer,lock 2 

3 S30A3-80001 Spacer 2 

4 A3 5B4-10601 50X62X7/10 Dust ring 2 

5 A3 5B4-10602 50X60X6 Ring 2 

6 A35B4-10603 Cap, lift cylinder 2 

7 GB/T80 M8X8 Screw 2 

8 A30B4-10602 6X3 Nylon pad 2 

9 A3 5B4-10604 5027 Guide bushing 2 

10 GB/T1235 70 X 3.5 O-ring 2 

11 A35B4-10605 Bushing 2 

12 A3 5D4-10601 Piston rod L.H. 1 

13 A3 5D4-10602 Cylinder L.H. 1 

14 A35D4-10603 Piston rod R.H. 1 

15 A3 5D4-10604 Cylinder R.H. 1 

16 A35B4-10610 Spacer 2 

17 A30B4-10416 24X2 Stopper 1 

18 A35B4-10611 60X20X2.5 Backup ring 2 

19 A35B4-10612 Piston 1 

20 A35B4-10613 50X60X3 Ring, back up 2 

21 A35B4-10614 Ring 60X50X6 2 

22 A30B4-10615 Spacer 1 2 

23 A30B4-10616 26X2 Stopper 2 

24 A30B4-10617 Spacer 2 2 

161 



Rear Lift Cylinder (Full Free 3-S t 

3 
4 

5� 

16/U 

I� 
18/� 

19�

20� 
21/t=i 
22/? 
23

�24 

13 

\ i::::
27 

25 
26 

age Mast KZM) 
7700 

..... 3 

162 



Rear Lift Cylinder (Full Free 3-Stage Mast KZM) 
7700 

Item Part No Description Q'ty Remark 

25 GB/T119 D l0X 26 Pin 2 

26 GB/T5786 M12 X 1.25 X 35 Bolt 2 

27 GB/T93 12 Washer,lock 2 

28 M35K3-80100 Oil cylinder hoop 2 

29 M30A3-80002 Spacer 2 

30 M30A3-80003 Support 2 

31 GB/T5786 M12 X 1.25 X 45 Bolt 2 

32 GB/T6171 M12 X 1.25 Nut 2 

33 GB/T6170 MIO Nut 4 

34 GB/T93 10 Washer,lock 4 

35 GB/T97.1 10 Washer 4 

36 S35J3-80100 Sheave 2 

37 GB/T894.1 40 Snap ring 2 

38 LH1623XN Chain ass'y 2 

163 





Tilt cylinder 

Item Part No Description Q'ty Remark 

1 A30F4-10200 Tilt cylinder ass'y 2 6600 

- A35B4-10200 Tilt cylinder ass 'y 2 7700 

2 GB/T1152 Ml0Xl Nipple grease 2 

3 GB/T304.5 GE30ES Bushing 2 

4 GB/T893.1 4 7 Ring,snap 2 

5 A30F4-10201 Ear ring 2 

6 GB/T5786 M14 X 1.5 X 55 Bolt 2 

7 GB/T6171 M14X 1.5 Nut 2 

8 GB/T93 14 Washer,lock 2 

9 A30F4-10202 32 X 48 X 8 X 10 Seal,dust 2 

10 A30F4-10203 Cap, lift cylinder 2 

11 A30F4-10204 32X48X3 Ring,snap 2 

12 GB/T893.1 52 Ring,snap 2 

13 A30F4-10205 65.2X 70X 1.5 Ring,snap 2 

14 A30F4-10206 Ring,snap 2 

15 GB/T1235 70 X 3.1 O-ring 2 

16 A30F4-10207 36X32X25 Bushing 2 

17 A30F4-10208 Tube,cylinder 2 6600 

- A35B4-10201 Tube,cylinder 2 7700 

18 A30F4-10209 piston rod 2 6600 

- A35B4-10202 piston rod 2 7700 

165 











Decal 

I tem Part No Description Q'ty Remark 

1 Decal 2 

2 GCIO00I Decal, safety 2 

- GCIY053 Decal, safety 2 

3 GCI0022 Decal CE 2 

4 GCI0014 Decal,sling 2 

- GCIY066 Decal,sling 2 

5 Decal 1 

- Decal 1 

6 GCI0122 Warning logo 1 

- GCIY124 Warning logo 1 

7 GCI0005 Decal,caution 1 

- GCIY057 Decal,caution 1 

8 GCI0013 Decal, tyre safety 1 

- GCIY065 Decal, padlod mast space 1 

9 GCI0016 Decal, tyre safety 1 

- GCIY068 Decal, padlod mast space 1 

10 GCI0017 1 

- GCIY069 1 

11 GCI0718 1 

- GCIY719 1 

12 GCI0730 1 

- GCI0732 1 

- GCIY731 1 

- GCIY733 

Decal,notice thum b hand 

Decal,notice thum b hand 

Nam e  plate 

Nam e  plate 

6600 Decal,Iubrication chart 

7700 Decal,Iubrication chart 

6600 Decal,Iubrication chart 

7700 Decal,Iubrication chart 
1 

170 





Decal 

Item Part No Description Q'ty Remark 

13 GCI0412 Decal 1 

- GCIY411 Decal 1 

14 GCIY279 Decal 1 

15 GCI0003 Decal,Iubrication chart 1 

- GCIY055 Decal,lubrication chart 1 

16 GCIY408 Weight lifting logo 2 

17 Decal 1 

- Decal 1 

18 GCI0407 Decal,Parkin g brake adjustment 1 

- GCIY275 Decal,Parking brake adjustment 1 

19 GCI0409 Ban manned sign 1 

- GCIY410 Ban manned sign 1 

20 GCIY273 Read instructions warning 1 

21 GCIY272 Fasten seat belts warning logo 1 

22 GCI0006 Decal,model 2 

23 Decal 2 

24 GCIY941 2 6600 

- GCIY942 

"6600" Decal 

"7700" Decal 2 7700 

172 



www.fliftamerica.com




